
2016
FLORIDA GOVERNMENTAL UTILITY AUTHORITY

For the Fiscal Year Ended 
September 30

 Annual Financial Report
COMPREHENSIVE



 

 

FLORIDA GOVERNMENTAL UTILITY AUTHORITY 

COMPREHENSIVE ANNUAL FINANCIAL REPORT 

FOR THE FISCAL YEAR ENDED SEPTEMBER 30, 2016 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 

Prepared by: 
 

Finance Department 
David DiLena, CPA, Chief Financial Officer 

 



FLORIDA GOVERNMENTAL UTILITY AUTHORITY 
COMPREHENSIVE ANNUAL FINANCIAL REPORT 

FOR THE FISCAL YEAR ENDED SEPTEMBER 30, 2016 

- i - 

TABLE OF CONTENTS 

 
Page 

Number(s) 

INTRODUCTORY SECTION 
Letter of Transmittal 1 − 25 
Certificate of Achievement for Excellence in Financial Reporting 26
Organization Chart 27
[...]
Average Daily Flow 
(MGD) % Capacity TMADF 

Totals 0.020 0.037 0.020 185% 

 
The Consolidated Utility System served a total of 6,474 water customers and 3,337 wastewater 
customers in fiscal year 2016. 



 

- 12 - 

LINDRICK UTILITY SYSTEM 

SERVICE AREA 
The Lindrick service area is comprised of approximately 3.24 square miles and consists of a 
population of approximately 4,600 people.  The majority of the Lindrick service area is located west 
of US-19 on Florida’s Gulf of Mexico coastline.  

Lindrick’s water supply comes from the Floridan Aquifer.  The water system serves its customers 
with eight permitted supply wells under Southwest Florida Water Management District (SWFWMD) 
water use permit number 2978.013.  The majority of customers served are residential.  

Flows from the 19 lift stations in the Lindrick wastewater collection system are sent to the City of 
New Port Richey wastewater treatment plant under a bulk wastewater service agreement.  The 
current agreement is in effect until July 1, 2021, and allows up to 700,000 gallons per day of 
treatment capacity.  Under the terms of the agreement with the City of New Port Richey, the 
Lindrick system must maintain the chloride levels below 600 mg/l and use its best efforts to achieve 
chloride levels of 400 mg/l.  Chloride levels in the Lindrick wastewater system fluctuated between 
317 milligrams per liter (mg/L) and 1,542 mg/L during FY 2016.  In FY 2011 FGUA initiated a 
project to identify problem areas in the collection system and then to rehabilitate any pipes or 
facilities that might contribute to brackish ground water or salt water introduction into the collection 
system. 

This project was completed in FY 2014 / FY2015 and the chloride levels were 455 mg/L and 432 
mg/L in 2014 and 2015, respectively.  However, in FY 2016 chloride levels have begun to increase 
again and chloride levels averaged 736 mg/L which exceeded the agreement limits with the city of 
New Port Richey.  FGUA initiated additional collection system repairs along Leeward Way, of 
which repairs carried forward into FY 2017. Due to the proximity of the Lindrick system with the 
Gulf of Mexico this issue will likely continue for the length of the agreement with the city of New 
Port Richey. 

Water Treatment  
The Lindrick system organized in 1960 to serve the Gulf Harbor Development and was acquired by 
the Lindrick Service Corporation in 1965.  In November 2002 Lindrick Service Corporation began 
purchasing water from Pasco Reserve Corp. to supplement its water supply.  Subsequently on 
November 9, 2009 ownership of the Lindrick Utility System and Pasco Reserve well field / 
transmission lines was transferred to the FGUA. 

The Lindrick system consists of six (6) permitted production wells (No. 2, 3, 4, 5, 6, 8). Wells No. 1 
and 7 are currently out of service. Well No. 1 includes a 10,000 gallon hydropneumatic tank, Well 
No. 4 includes a 6,000 gallon hydropneumatic tank, and Well No. 5 includes a 5,000 gallon 
hydropneumatic tank. 

Water from all wells is conveyed to a centralized treatment system located at Well No. 1.  
Ammonium Sulfate and Liquid Chlorine is injected for disinfection.  

As shown in Table 9, plant flows averaged 0.569 MGD in fiscal year 2016 – 65% of the permitted 
raw water withdrawals. 



 

- 13 - 

Table 9 – Lindrick Water Treatment Plant Flows 

WTP Permitted Capacity 
(MGD) 

Average Daily Flow 
(MGD) % Capacity 

Lindrick WTPs – WUP Limit 

Lindrick WTPs – Treatment Capacity 

0.870 

1.944 

0.566 

0.566 

65% 

29% 

 

Wastewater Treatment 
The Lindrick wastewater collection system serves a population of approximately 4,600 people and 
consists of approximately 550 manholes, 137,500 feet of gravity sewer and nineteen (19) lift 
stations.  Lift station No. 17 is a triplex station with three pumps and all other stations are dual 
pump submersible type. 

The wastewater from the Lindrick area is pumped to the old Lindrick WWTP which has been 
converted to a “Master Lift Station” (No. 17).  From the master lift station it is sent to the City of 
New Port Richey WWTP for treatment and disposal under a Bulk Wastewater Treatment Agreement 
which allows up to 700,000 GPD of treatment capacity.  The bulk wastewater agreement was 
reduced from 850,000 GPD to the current 700,000 GPD in fiscal year 2013.  The current ADF being 
sent to the City of New Port Richey is within the Bulk Wastewater Treatment Agreement and should 
provide enough capacity into the 10 year planning period. 

Table 10 – Lindrick Wastewater Collection System Flows 

WWTP Bulk Service Agreement 
(MGD) 

Average Daily Flow 
(MGD) % Capacity 

Totals 0.700 0.466 

 

67% 

 

The Lindrick Utility System served a total of 3,089 water customers and 2,586 wastewater 
customers in FY 2016. 

NORTH FORT MYERS UTILITY SYSTEM 

SERVICE AREA 
The North Fort Myers service area was initially organized by North Fort Myers Utility, Inc. on 
January 23, 1978, to provide central sewer service to Old Bridge Park, a mobile home community.  
Since then it has expanded its service area to include a large portion of the unincorporated area 
north of the Caloosahatchee River in Lee County, FL.  On June 17, 2010, North Fort Myers Utility, 
Inc. sold the North Fort Myers Utility system to the Florida Governmental Utility Authority. 

The service area also includes two small water systems, Pine Lakes and Lake Fairways both located 
in Lee County, in North Fort Myers, at 10200 Pine Lakes Boulevard and 19371 North Tamiami 
Trail, respectively.  The water distribution system is comprised of approximately 128,175 LF of 2” 
through 8” water mains serving approximately 1,841 residential units.  Both communities are built 
out and future development or expansion is not expected. 



 

- 14 - 

SYSTEM OPERATIONS 
Water Treatment  
The water distribution system consists of two separate systems: Pine Lakes and Lake Fairways.  
Both Pine Lakes and Lake Fairways systems are built out with no future development expected. 

The Pine Lakes water system is supplied by Lee County through a master meter.  The master meter 
is located on U.S. 41.  The Lake Fairways water system consists of two production wells in the Mid 
Hawthorn Aquifer which send the raw water to a centralized water treatment plant located inside the 
community.  Raw water is sent to a tray aeration unit mounted on the roof of the ground storage 
tank which removes hydrogen sulfide and small amounts of ferrous iron.  Liquid chlorine is used for 
disinfection. 

Treated water is stored in two (2) storage tanks located at the treatment plant.  There is a 200,000 
gallon concrete ground storage tank and a 7,500 gallon hydropneumatic tank.  The Lake Fairways 
WTP current WUP limit is 37 MG annually (0.101 MGD).  During fiscal year 2016, 30.295 MG 
(0.083 MGD) was withdrawn from the aquifer which is within the WUP limit. 

As shown in Table 11, plant flows averaged 0.083 MGD in 2016 – 82% of the plants permitted 
water use capacity. 

Table 11 – North Fort Myers Water Treatment Plant Flows 

WTP Permitted Capacity 
(MGD) 

Average Daily Flow 
(MGD) % Capacity 

Lake Fairways – WUP limit 

Lake Fairways – Treatment Capacity 

0.101 

0.200 

0.083 

0.083 

82% 

42% 

Wastewater Treatment 
The North Fort Myers system is served by two separate collection and treatment facilities, the Del 
Prado WWTP and the Lake Fairways WWTP. 

The Del Prado WWTP is located in Northern Lee County in North Fort Myers, at 4100 Del Prado 
Boulevard, approximately 1.6 miles east of Tamiami Trail (US 41) and serves approximately 42,000 
people. The treatment plant was recently expanded to 4.25 MGD annual average daily flow and 4.80 
MGD three month average daily flow.  The plant is an extended aeration process domestic 
wastewater treatment facility and includes an influent mechanical screen, a by-pass bar screen, grit 
removal system, two EQ tanks, two oxidation ditches, two clarifiers, a chemical feed system, two 
traveling bridge filters, a chlorine contact chamber, a reject chlorine contact chamber, two digesters, 
a rotary drum thickener with polymer feed system, a lime silo, two sludge holding tanks and a 1.0 
MG reuse storage tank.  There is also a 4.87 MGD deep injection well located at the WWTP. 

The Lake Fairways WWTP is an extended aeration process domestic WWTP with a permitted 
capacity of 0.300 MGD AADF.  The facility consists of an influent screen, one surge tank, two 
aeration basins, two clarifiers, one digester and a clear well.  The facility includes a public access 
reuse system which is used to irrigate the Pine Lakes golf course.  

The annual average daily flow for fiscal year 2016 was 3.665 MGD for the Del Prado WWTP.  The 
current plant flow is within the plant’s permitted capacity of 4.25 MGD.  These flows have 
increased as a result of the Waterway Estates interconnect coming online.  The Lake Fairways 
WWTP is also operating well within its permitted capacity. 



 

- 15 - 

Table 12– North Fort Myers Wastewater Treatment Plant Flows 

WWTP 
Permitted Capacity 

(MGD) TMADF 
Three Month ADF 

(MGD) 
Permitted Capacity 

(MGD) AADF 
Average Daily Flow 

(MGD) % Capacity AADF 

Del Prado WWTP 

Lake Fairways 
WWTP 

4.80 

N/A 

4.00 

N/A 

4.250 

0.300 

3.665 

0.150 

86% 

50% 

 

The utility system served a total of 1,855 water customers and 11,963 wastewater customers in 
fiscal year 2016. 

MACDILL AIR FORCE BASE UTILTIY SYSTEM 

SERVICE AREA 
The MacDill Air Force Base (AFB) is located eight miles south of downtown Tampa on the 
Southwestern tip of the interbay Peninsula on the west coast of Florida.  The AFB privatized 
utilities in 2011 and ownership of all water and wastewater system assets transferred to the FGUA.  
The FGUA now has the primary responsibility in operating and maintaining the system.  

The MacDill AFB water system serves a population of approximately 12,800. The MacDill AFB 
purchases treated water from the City of Tampa Water Department through three interconnections.  
The MacDill AFB water system consists of treatment facilities, water storage tanks, and the 
transmission/distribution system, along with associated pumps, valves and appurtenances.  Flows 
currently average 0.762 MGD. 

The MacDill AFB wastewater system consists of collection facilities, lift stations, force mains, 
treatment facilities, an effluent disposal system and a biosolids disposal system.  The wastewater 
treatment facility is permitted for 1.20 MGD AADF and is a conventional activated sludge system.  
The facility was originally constructed in 1952 and has been upgraded 6 times since 1952.  The 
available wastewater treatment and disposal capacities for MacDill AFB are considered adequate to 
meet present and future demands.  Flows currently average around 0.549 MGD. 

SYSTEM OPERATIONS 

MacDill AFB Water Treatment  
Treated water is purchased from the City of Tampa Water Department (CTWD), which utilizes the 
Hillsborough River as its primary water source.  CTWD treatment includes coagulation, 
flocculation, sedimentation, pH stabilization, disinfection, fluoridation, filtration, and final 
disinfection with chlorine and ammonia.  Water is conveyed to the AFB through three interconnects 
with CTWD.  Each of the three interconnects is equipped with a 6 inch water meter and backflow 
prevention device. 

The water system is well designed with multiple supply points, effective system looping, and 
sufficient storage capacity.  The system utilizes sodium hypochlorite and ammonia to boost 
disinfection at the AFB. 

As shown in Table 13, the MacDill plant flows averaged 0.762 MGD for fiscal year 2016. 



 

- 16 - 

Table 13 – MacDill AFB ADF 

WTP Permitted Capacity 
(MGD) 

Average Daily Flow 
(MGD) % Capacity 

All Water Purchased from CTWD 

 

N/A 

 

0.762 

 

N/A 

 

 

Wastewater Treatment 
The wastewater treatment plant is a 1.20 MGD annual average daily flow (AADF) conventional 
activated sludge system with mechanical bar screen, grit removal, flow equalization basin, pump 
station, fine bubble aeration basin, clarifiers, sand filters, chlorine contact basin and effluent 
pumping.  Current plant flow is approximately 0.549 MGD or 46% of the total plant capacity. 

Treated effluent is sent to the north pond to supply two golf courses for irrigation.  The golf courses 
include about 320 acres of land on the base. 

The annual average daily flow was 0.549 MGD.  The current plant flow is within the plant’s 
permitted capacity of 1.20 MGD. 

Table 14 – MacDill AFB Wastewater Treatment Plant Flows 

WWTP Permitted Capacity 
(MGD) 

Average Daily Flow 
(MGD) % Capacity 

Totals 1.20 0.549 46% 

 

LAKE AQUA UTILITY SYSTEM 

SERVICE AREA 
FGUA currently owns and operates twenty-five (25) water treatment plants (WTPs) and seven (7) 
wastewater treatment facilities (WWTFs) in Lake County, Florida consisting of both residential and 
commercial customers. 

SYSTEM OPERATIONS 

Water Treatment  
The water treatment systems provide potable drinking water to approximately 5,040 customers.  
Most of the water systems are relatively small, with 16 of the 25 systems serving 200 connections or 
less.  Nine of the water treatment systems serve a customer base that ranges from 200 to 400 
connections.  The largest system in the group (Silver Lake Estates Water Treatment Plant) has a 
treatment capacity of 0.629 million gallons per day (MGD).  Each water treatment system utilizes 
one or two water supply wells, most of which are permitted by the Florida Department of 
Environmental Protection and have a Consumptive Use Permit (CUP) from the St. Johns River 
Water Management District (SJRWMD). 



 

- 17 - 

As shown in Table 15, all Lake System plant flows were under capacity with the exception of 
Haines Creek.  

Table 15 – Lake Aqua System Flows 

WTP Permitted Capacity 
(MGD) 

Average Daily Flow 
(MGD) % Capacity 

48 Estates – Plant Design Capacity  

Carlton Village – WUP Limit  

East Lake Harris Est. – WUP Limit  

Fairways at Mt. Plymouth – WUP Limit  

Fern Terrace – WUP Limit  

Friendly Center  

Grand Terrace– WUP Limit   

Haines Creek– WUP Limit   

Hobby Hills– WUP Limit   

Holiday Haven - Interconnect  

Imperial Terrace  

King's Cove– WUP Limit   

Morningview– WUP Limit   

Palms MHP– WUP Limit   

Picciola– WUP Limit   

Piney Woods & Spring Lk Manor-WUP  

Quail Ridge– WUP Limit   

Ravenswood– WUP Limit   

Silver Lake Estates – WUP Limit  

Skycrest – WUP Limit  

Stone Mountain– WUP Limit   

Summit Chase– WUP Limit   

Valencia Terrace– WUP Limit   

Venetian Village– WUP Limit   

Western Shores – Interconnect w/ Silver Lakes 
Estates  

0.0570 

0.1175 

0.0329 

0.232 

0.0484 

N/A 

0.0409 

0.0061 

0.0270 

N/A 

0.0300 

0.1360 

0.0134 

0.0215 

0.0517 

0.0663 

0.0274 

0.0170 

0.6290 

0.0277 

0.0137 

0.0581 

0.1166 

0.0475 

N/A 

0.015 

0.053 

0.019 

0.084 

0.020 

0.001 

0.016 

0.012 

0.011 

0.011 

0.014 

0.039 

0.007 

0.012 

0.029 

0.030 

0.015 

0.007 

0.364 

0.017 

0.001 

0.037 

0.045 

0.024 

26% 

45% 

58% 

36% 

41% 

N/A 

39% 

197% 

41% 

N/A 

47% 

29% 

52% 

56% 

56% 

45% 

55% 

41% 

58% 

61% 

7% 

64% 

39% 

51% 

N/A 

Wastewater Treatment 
The seven (7) WWTFs serve a total of 1,243 customers in Lake County. These facilities range in 
size from 20,000 to 80,000 gallons per day.  Process treatment at each facility consists of extended 
aeration treatment for domestic wastewater using chlorine disinfection for final treatment prior to 
effluent discharge.  Effluent disposal usually consists of rapid infiltration basins or permitted reuse 
facilities using sprayfields. 



 

- 18 - 

As shown in Table 16, all Lake Aqua System WWTP flows were under capacity leaving room for 
growth if needed.  

Table 16 – Lake Aqua Wastewater Treatment Plant Flows 

WWTP Permitted Capacity 
(MGD) AADF 

Average Daily Flow 
(MGD) % Capacity 

Fairways at Mt. Plymouth  

Holiday Haven  

King's Cove  

Morningview  

Summit Chase  

Valencia Terrace  

Venetian Village  

0.075 

0.025 

0.055 

0.020 

0.054 

0.080 

0.036 

0.034 

0.014 

0.026 

0.005 

0.018 

0.029 

0.026 

45% 

56% 

47% 

25% 

33% 

36% 

72% 

 

The Lake Aqua Utility System served a total of 5,040 water customer accounts and 1,243 
wastewater customer accounts as of September 30, 2016. 

PASCO AQUA UTILITY SYSTEM 

SERVICE AREA 
The FGUA Pasco Aqua Utility System is comprised of three potable water systems that serve 
approximately 3,272 connections, primarily residential. Two of these systems, Jasmine Lakes and 
Zephyr Shores have their own water treatment plants (WTPs) while the third system, Palm Terrace, 
purchases water from Pasco County Utilities and requires no additional treatment before distribution 
to its customers.  FGUA uses both treated groundwater and purchased water to serve its customers 
in the Pasco Aqua Utility System. 

Jasmine Lakes 
The Jasmine Lakes Water Treatment Plant (WTP) is located at 7612 Pineapple Lane in Port Richey.  
Four (4) groundwater supply wells, referenced as the Oak Hill and Hickory Hill wells, provide the 
source of water for the Jasmine Lakes WTP. 

Jasmine Lakes WTP has four groundwater wells that pump water into a 500,000 gallon, concrete 
ground storage tank for raw water storage.  The raw water is treated by chlorination after it is 
pumped from the ground storage tank and receives disinfection contact time in a 20,000 gallon 
hydropneumatic tank prior to entering the distribution system.  The hydropneumatic tank does not 
contain air, so it is acting solely as a contact tank. 

The Jasmine Lakes WWTF is a Type II extended aeration domestic wastewater treatment facility 
located at 1000 Holly Lane in Port Richey.  The WWTF has a capacity of 370,000 gallons per day 
(gpd) permitted on the basis of a three-month rolling average daily flow (3MRAF).  It is limited to 
308,000 gpd annual average daily flow (AADF) however due to limited effluent disposal. 



 

- 19 - 

Palm Terrace 
Palm Terrace Gardens is located north of the Jasmine Lakes utility system in Port Richey, and is a 
consecutive system that purchases all of its water from Pasco County Utilities. 

The Palm Terrace Gardens WWTF is located at 116 Arbordale Drive in New Port Richey, and has a 
permitted AADF capacity of 130,000 gallons per day (gpd).  The facility is permitted in terms of 
annual average daily flow (AADF) and is a Type II, extended aeration domestic wastewater 
treatment facility. 

Zephyr Shores 
The Zephyr Shores water treatment plant is located at 35235 State Road 54 in Zephyrhills.  The 
WTP is served by two (2) water supply wells that are located on the plant site. 

Zephyr Shores WTP has two wells that pump water into a hydropneumatic tank.  The system was 
recently converted to chloramines and the emergency interconnect with Pasco County was 
rehabilitated.  

The Zephyr Shores wastewater system is a collection system only.  Wastewater is sent to Pasco 
County Utilities for treatment. 

SYSTEM OPERATIONS 
As shown in Table 17, all Pasco Aqua System plant flows were under capacity with the exception of 
Zephyr Shores which was at 118% of its WUP limit.  

Table 17 – Pasco Aqua System Flows 

WTP Permitted Capacity 
(MGD) 

Average Daily Flow 
(MGD) % Capacity 

Jasmine Lakes – WUP Limit   

Palm Terrace - Interconnect  

Zephyr Shores – WUP Limit  

0.318 

N/A 

0.028 

0.212 

0.132 

0.033 

67% 

N/A 

118% 

 

Table 18 – Pasco Aqua Wastewater Treatment Plant Flows 

WWTP 
Permitted Capacity 

(MGD) AADF 
Average Daily Flow 

(MGD) % Capacity 

Jasmine Lakes  

Palm Terrace  

Zephyr  Shores - Interconnect  

0.308 

0.130 

N/A 

0.204 

0.104 

N/A 

66% 

80% 

N/A 

 
The Pasco Aqua Utility System served a total of 3,272 water customer accounts and 3,106 
wastewater customer accounts as of September 30, 2016. 



 

- 20 - 

UNIFIED AQUA UTILITY SYSTEM 

SERVICE AREA 